PARTS DIAGRAM




SPARY PARTS LIST
}# RUBBER WASLHIER
R STAND
3% BOLT M8X12
47 NUT M6
SF WASHER
e STAND BRACKET
= BOLT MEX30
i STAND BRACKLE'T
O& NUT Mg
fa# SCREW M4X8
It SWITCH BOX
12#  SWITCH
137 SWITCLH PLATTE
4% RETAINING RING
154 BALL BEARING
164 ROLLER SHAIT
178 IDLER ROLLER
182  ROLLER ADJUST BAR
19%  PIN
208 SCREW M5X16
21%  SPRING
224 ADJUST BAR
2334 KNOB
24#  TIGHT KNOI3
254 LOWER COVER
268 SAND BELT
274 INNER HEX.BOLT M5X16
28#  WASHER
29#  SPRING WASHER

302 ADJUST BLOCK
3l NUT M4

324 SPRING

33#  ADJUST PLATE
344 ADJUST PLATE
35#  SPRING

10#  BASE

374 CABLE CLAMP
38&  NUT MIo

g SUPPORT BAR

e A e



~1 o Lh 4

RUBBER SLEEVE
SAND BELT FRAME
BALL BEARING
SCREW M4X |2
WASIER

DRIVING ROLLER SHANFT
Ky

OUTLET

ROLLER COVER
SCRIEW MEX 12
DRIVING ROLLER
BACK STOP

PIN

MOTOR

BALL BEARING
RETAINING RING
WASIHIER

SCREW

BRACKET

TABLE SUPPORT BAR
SCREW M6
SCREW M0X30
MITER GAUGE
SCREW

CONNBC TOR™ ***
TABLE

BELT

MOTOR PULLEY
PULLEY COVER
SCREW

SCREW

PULLEY

SAND PAPER
SAND PAPER
SCREW M6X10
WASHER

ANGLE GAUGLE

TABLE SUPPORT BRACKET

POINTER



e PHLUVIG

St BOLT

S1# 0 ADIUST KNOH
d27  COVER

83 KNOB

S BOLT

854 PULLEY COVIER
8nd SCREW NAXT6
87+ BOL'T MSX16

882 STAND BRACKIT
§0%  STAND BRACKET
otz HEX. BOLT

— A2 —





